. . DTDA/DXDA
. . DTDB/DXDB
R ~ GenSet

s 'Eggﬁ‘.ﬁgl‘ Ty

- B ) A .

3
‘1 3
5 |
| 1
) b, 5 L
! b L i L :
' T
. N
! y |:“~«4‘ B
[ ‘4 ' |
| ) | -
I . . a
n ) d ’ |
| | | E
" . ) |
I. ,
@ ‘ ' . .
. . '
oy, '
| | 2 1
-] . P
- | -

3-0201..°
g3 ASpec A).on




*‘ ‘I.‘ ..'.;lj‘

' Generalinformation T

,_"fFol parts or semce contact the dealer from whom you purchased thus equnpment or refe to yow Nearest
- :Authcrlzed Onan P‘arts and Serwce Centm . R .

| 'iTo avmd errors or delay in ftlhng your parts order always gwe the MODEL SPEC NO and SERIAL NO fram me
‘Onan nameplate. s -

v
O “ |
5

MODEL AN SPEC NO.

. " | SERIAL NO.

m .
o - .
. - . . S,
2 e,
L

T T - : ‘ --:-.N

M-114%

- : For handy reference, insert “YOUR" o .
" nameptat@ informatior.in the spar‘ea ahovp

.5
i
&,
p
hl
"
3
A "\ .
—
PR
. o
. e
C T ] B
S

Red}strlbutlon or publlcat|on of thlssmgm@ ‘
by any meané is stnctly proh4b|tEd L




INDEX _ i
INTRDDUCTION Wik e ves
“ENGINE COMPONENTS B T SR ”
S EXHAUST SYSTEM ...wt..ﬁ.;u;.;,,.;hj 1 .
gﬂf . AIR,CLEANER (STANDARD) ... i'eoduvieuuinnnns e
“AIR CLEANER (HEAVY DUTY) ......... e L )
" ELECTRONIC GOVERNOR ......... PRI Nevaaes e e o
) ' COOLING SYSTEM (RADIATOR) .vovevvvusrans! f . ' o
- ‘ CHASSIS...,.E.........h...., ......... e w0
*. HEATER ENGINE CODLANT '........oooiininotintn..,
GENERATOR 't uuvevennvnrivinnsnnrennen e e e
STATOR SECTION OF GENERATOR ..o evcernrennrinrcnnsnsionnnens ...
ROTOR SECTION OF GENERATOR ....:.......... IR S
OVERSPEED SWITCH ............. e | : .y :
" OVERSPEED SENSOR  ...v.ivevviveenvnnns P
~ PERMANENT MAGNET EXCITER ........i.c0..on. AP e S
~ CONTROL HEATER ........... R T PP e o B0
GENERATOR SET CONTROL . titiittinennsonsnnrnanancinnsonasonns B12
ENGINE CONTROL & vviiivnrennceesneananeannnsineeenn e B14
GENERATOR CONTROL & otvuiean s eae et enenan e asaanne. cz
. WATTMETER. ..o veve i cnnnn [PV T e s
=+~ POTENTIAL TRANSFORMER .....J .......... S S T
. NUMERICAL INDEX %............. e e e PO 8 . |
2 ‘w . . ‘ . ‘ ‘
F
2 K .
- 1,
N ‘ ~
i
. o = .-\"' 4
InY
ST IS .
: f . :' S L " g l. x - i o W
“\“ b « o e 1 ] o Redlstrlbutlon or publlcatlon qof thJs document

' by)‘ény mearas |s strlctly proh\blted '. .




t Vi QHfIﬁdrcatar.fServtca - Air-cloanbr ABAB *;f
Adapter;lExhaust . s U PR
SRR AUV N ."f_Laght. Ind1cdtar o LT ;4514‘f¥-:
Beli End Generator:”_‘l*- N ‘B4 e - Line, Fuel Flex-~:-; ~AB - i
. v e : e - . : .o * Fﬂm C . ’ ’
,J.Cable Battery ,u,fifwx% e AB Meter, Amparq L - B
. Cable, Pickup.- Magnetic T T ww B8 7 oMever, Frequency ) cz .
Cap. Radjator. . > Az Meter, Tach c2 "
Cap, Rain - Exhaust A7 Meter-, Tlﬁ% - Runnﬂng : c2
Chassis : ' Al4 e AR v
"Cleaner, Air _ ) AB, A8 ‘Pickup, Magnatac « B8
, Control, Engine, ~ N " B14 ‘ ' .
‘Control, Generator o B v Radiator . . e noA12
~Control, Generator Set R ‘B12 Rotor, Exciter - IR B6 -
‘Cooling . Systam . _At2 *  Rotor, Excitér - Components . B6.
. . Rator, Generator ' B6
Dra1n 011 AB o CT
Sender, Pressure - 01l AB
E»haust System » A7 Sender, Température - Lo Englne AB
g : N ' - : Sender, Temperature - Gil : AB
Fan, Coolding. ©A12 Sender, Temperature - Water ~ AB
‘Fitter, Air AB, AB Silencer, "‘Exhaust . : A7 i
T ‘ ' g Stator, Exciter B4
. Gasks8t,- Drain < 0i} AG Stator., Generator B4
-Gauge, Pressure - 0il B14 Switch, Overspeed By
Gauge, Temperature - 0il B14 Switch, Preasurs - Lo: 0il  AB
Gauge, Temperature - Water B14 S5witch, Push - Reset/Panel B14
Generator Lo B2 Switch, Push - Run/Stop/Remote - B4 !
Governor, Electronic A10 Switch, Rotary - Generator Control C2
. Guard, Belt A1z ! Switch, Temperature - Hi Water - AB
' Guard, Fan A12 : Switch, Temperature -{ Pre Water A8
‘Harness, Wiring =~ Coentrol {AC) c2 Thermostat, Heater -~ Water B1
Hartess, Wiring - Control (DC) B14 Transformer, Current ﬁ ' B12
Hatrness, Wiring.- Control To Engine B14 ‘Transformer, Potential | | ca
Heater, Control' : ‘B10 : '
Heater, Coolant - Engine A1l valve, Drain - 0il AB
Hose, Drain -+0il ‘ AB Voltmeter B14, C2
Hose, Radiator - A12 .
Housing, Control B14 MWattmeter . ' c3
B oy
Wl .
B \
. a%
g ! ’ :
" . ‘ ® . i, L]
: L

L P S R Redlstrlbutlon or publlcatlonofthls document
: " e S o by any means is strlctly promblted :




fMadua] app11es to the Btandﬁrg Gen Seta Lnsted;bvbow “The 111ustr@taonw
1 groups o f rslated 1tems~qaﬁd wach parr ar’ assemblyw1ﬁg1dent1f1aq by a
A arts: 111ustnﬂ¢a care typ1ca! and. unless otherwise ment1aned
n;the parts are 1nthchangeab]e between madals .”.k. R

pan) . . i

b Lr113ustrat1ons ‘are. SUbJBCt no change and reflect on1y the latesf'repléce~
men s parts arrangément,~The R1ght and LeFt s1des of the Set?are daterm1ned by FACING

the FRONT (Engwne endlg_thhe Set T - FEE o 2 ;
B T sét:- Data Table .
R, T - :"‘ '*' . —
MODEL IDENTIFICATION _ RATING - RPM RATING 'BATTERY VOLTAGE
600 DTDA/DKDA - %/ 4 @ £0,000 WATTS | . 1500 ReM. " : 24 VDC
BDwO "DTDASOXDA - */ .# 8- BO, 000 WATTS 1800 RPM : 24 vDC ’
e . 85.0 DTDB/DXDB - */ # @ | 85,000 WATTS - | 15060 RPM 1. 24 vDC
o | 100.0 DYDB/OXDE - */-#% 8 | 100,000 WATTS | 1800 /KPM .26 vDC
R - L, - o . o . . ‘
y e o _ B o
r C L - Electrical Data Table -
*VOLTAGE COOE VOLTS HERTZ WIRE PHASE . NOTES
H, 347/600 50 4 3
L C 170/208 60 ' 12 3 +
. ‘ 127/220 60 12 3 : N
133/240 60 . 12 3
, 249/416 60 12 3
’ | -254/440 60 1:2 3
- 271/480 60 12 3
S o 110/190 50 12 3 +
S : ' 118/200 50 12 3
120/208 50 12 3
1 . 121/220 50 12 3 °
L , 220/380 50 12 3
‘ R 230/400 50 12 - 3
: . 244416 50 12 3 .
2547440 50 | 12 3
» L‘VQltage Codes follow Model Letter designations. £
# - Spectfication Number: Number 1 is Standard, all others indicate variations.
) apec:f1cat1on Letter: lLetter advances [ A .to B, B to £, etc) with
major manufacturing changes.
+ - -The Stators are Reconnectible. ..
. : 1} . 1 ' . )ﬁ

Engine Replacenent Parts

The Engine replacement parts can be ordered from the Cummins Eng1ne Dwstrwbuter except
those parts modified or added during the Gen Set Assembly. When ordering engine parts
refer to the Engtﬁe Data plate and supply the Model, Serial, and CPL numbers.

‘For assgistance in ordering the Engine replacement parts, contact the nearest Cumm1ns

&ng1ne Dwstr1butor or, thu 5upp11er from whom yuu purchased the Generator Set .

‘ . : ¥
L o . ' . . o *'.,‘
¥ c A . s
b .
¢ o ' 4
: o Co * Redistribution or puplication-of this document
b o ‘ ci g e s T, T Tbyany means, is sfrictly prohibited. ._ !
. : e ' Coi S R S R |
oo e T S ! ' AT W ooy T T %l




B St

3n2 -

L4

4
TS W
¢
1
2 L
: ‘ﬂ‘ )
I
REF  PARY QrY LPART -~ REF  PART QrY PART ' -
NO. NO. USED DESCRIPTION "NO. NO. USED DESCRIPTION
1 193-0353 1 Sqnder Temperature - 01H 22  B850-2012 1 Washer, Lock (Ml?)«
© 2 187-0148 1 Washer, Sealidg. 23—565-0098— 1 —Nipple. Close .
"3 856-0013. . - 3 - Washer, Lock - EIT (1/2") 24 102-1147 1 - Gasket, Orain -.0i1 Pan
1m’ﬁw 332-2739 1 - Bracket Assembly, Term1na1» 25 102-1237 1 Adapter; Drain = Qil.
gﬂ-53:800~2ﬂl2h« S | ScteijCap-- HEX‘HQBd .26 504-0011 1 Valve, Shutoff
SRR St (M12-1.95 'x 30mm) 27 505-0185 - 2. Nipple. Half
"% 6 - 300-0554. 1 - Switch, ?emperature f‘ S 28 503-0197 2+ Clemp, Hose
- T .812-0075 - :1  Screw; Machine - Round Head .29 503-0098 1 Hoee; Drain {6"})
e werdz ok 18 L 30 505-0248 1 2bow Pipe - Street
8 .850-00256 2 Washer, Lock (#8) /.. . L. . 31 ,309%91@9“;_m;“1 Switch, -Pressure ~Qil.-~ ———
-9 -309*0553:-m,',14 " Switch,: Tempﬂnatup&f~f ~— w32 '505-0104 ¢ 1 N1pp1e Pipe - Short
16 800-2080- —— 17~ T SChew, Cap -~ Hex Head :"?‘ . 33 505-0059° 1 / .Tee, Pige - Black -
T (MB-1.25 x 35mm)} = . 34,,193'.—02‘4-4- 1, Sender. Pressure - mm
©. 11 ..850-2008 . .- 1 L ‘Washer Lock.-{M8} ‘ 35 605-0026 X' Coupling, Ripe | -
r_,lz—w309 0269, I i Switch, Temperature = ”“ 309-0272 A1 Switch, Pressure ~ 0il
13 7:193-0375 <4 17 Sender-,, Temperatdre =~ 505-1373. - 1 Bushing, Reducer :
. 52650008 ° 2. . Washer, Flat (#10) 145-0696 “5f" 1 Spring., Extension - Thruttle
15.°.850-0830". 7 " 1% 7 e, Lock! (#10) : 40 871~ ooza', 1. Nut. Hex (3/8-16) :
‘,FTBTI“GDIU“*__ 1 ap - Hex Head (#10|32) 1 411.850-0050, - 1 i Washer, Loak ~ 5pr1hg (i/B“)J :
-j;'416~0446 1 : r .‘ = g . 860~ Oﬂqééfﬁs 17 Nut, Hex (#8- 32) o V‘W; .
g 332-004% U 2 [ -Tie, Eab 21540095 1 1 . 'Nut, Hex (1/4-28) . b
9 316-04441 o} ]'Cabie Battory RN 85040040 . |1 ' Washér, Lock ~=Spﬁ1mi (l/a"j =
0. 416~0B93 ?1,H: Cable, -Battery (fb )RR -3 11} B 0441 i1 Line, Fuel - Flex (Fuel 1n)
| 80b0-2110 -f‘-ﬁl - Screw,—Gap— Hex Head———— |, 46 4593—9ﬁ35-+ Sl Clamp, Hose L
A (M12 1. 75 x 20mm} '] FERRPEE 47 501 0502 1@ - Line, Fue] - F]ex {Fuel Gut)
Sr— o e e -‘!‘f" .‘,3: " RedlStJ’\bUtIOﬂ orpubllcatlonofthlsdocument
v i ) by___all@eans IS+ strlctly prohlblted

1718




CREF " PART . QIY part
NO.0 NO. .. GUSED ¥ DESCRIPTION

1s5-2263 -”1 Silencer .
 154-2283 .. . 1 Adapter . Exhaust

* |
| : 1 i

, dd R I !
i P 0 i
; R o ! ; L

; : : i !
" i :

K

Redlstrlbutlon or publlcatlon of this documenf '
by an' ‘means |s strlcﬂy pI‘Oh\bIted SRR




" REF
NO,

~- =17 "503<0998
2 503-0868 -
'3 503-1543
A 140~1548- - -
©140-1260 .

fHO‘Q@ﬂQW'

"PART .
NO.

., 140~ 7166
140-2157

503-1542 -
'815- 011533-7

863-0002 .
grtd0-2347,.,

-QTY
- USED

PART
DESCRIPTION S

CTamp, Hose

Clamp. Hose -

Hose, Reducing
~-Indicator, Service .
. Adapter, Indicator

- Tube, Intet - Air, o
Elbow, Hose - Reducing 5

Cap.| Air. Cleaner || |

Head (174-20 x 1") ..
- Nut, Square .(1/4-20)
© Cleaner, A1r (Inc]udes
i Elament} .

. -

\

3'éscrew, Machine - F1111ster o

REF

PART

—NO—NOT T

a2
13

14
15
.16
17
18
19

20

21

140-2143
821-0033

870-0437

1400078 .

800-2110 -

'aso-zulz ;

| 750~1010
503-0999

-140~2153

140 2154

-

ok ed et ek

i
USED

1
3

PN )

L Nut,

. PART
' DESCRIPTION

Element, Air Cleanér
Screw, Self-locking ~ Hex
Head (7/16-14 = 3/4"} s
Nut, Lock [7/16-14)
Band, Mounting .
acrew Cap ~ Hex Head
(M12 x .8 x 20mm) .
‘Washer, Lock - br1ng {Ml?)
Hex {M12) !
Clamp, Hose A
Bracket, Mounting

.srace Maunt ing

Redlstnbutlon or publication of this document
by any means, is strl_ctly prohibited. '



Air Cléaner - Heavy Duty

~ « REF PART Qfy - PART - - REF PART QIY . PART
NO. NO. USED . DESCRIPTION . , NO.  NO. USED DESCRIPTION
2 503-0868 4 GAdamp, . Hose : 12 . Element, Air Cleaner
3 603-1460- 1 Hose . _ 140-2148 1 Primary
4 140-1548 1 Indicator, -Service _ 140~2150 1 Secondary
5 140-1260 "1 Adapter, Indicator . 13 821-0033 4 Screw, Self-locking - Hex
6 140-2152 -3 Tube, Inlet - Air o ' Head (7/16-14 x 3/4")
7 S03-1467 1 Elbow o : : 14  870-0437 4 Nut, Lock (7/16-14)
. .8 140~143% 0 1 .- Cap, Air Cleaner - S 15 . 140-1599 2 Band, Mounting
g B15+0116 2 | Sgrew, Machine - Eillister . 16 800-2110 4. Screw, Cap - Hex Head
B R - . Head {1/4-20 % 1") = =, o S : (M12 x .8.x 20mm) -
S0 BB3I-0002 2 - Nut, Square, (1/4-20) 17 850-2012 "4 .  Washer, Loek - Spring {Mi2)
a1 L 140-2140 1 Cleaner, Air (Includes = =~ 18 750-1010 1 Nut, Hex (M12) e
s ' = o ,‘E}ﬂ’maﬁlt) ‘ - 20~, 140-2183 - 1 RedBeacket: ptﬂgﬂéé?tbj\%gthis dé(_:umerjwt ‘

_ '1' T 6 21 140-2154 1 by Brace;s Mountjingniited



’zﬂ.'

REF PART  QIY .~ PART e -REF— PART QTY : PART 7. = - -
NO. NO., - USED . i DESCRIPTION" , “NO. “NO._ _ .- -USED " - DESCRIPTION % 1
______ D b - : . v .
1'"332f1445 . 5 T1e Cab]e "7 3 . 11 526-0327 ? Washer, Flat (13/64) :
2 150-2201. . "1 Sensor_ Speed - Includes . -12 870-0131 2 . Nut, Hex - W/ET (#10-32) .
o ‘ Leads. Less Terminals- .- . 13 526-0008 2 Washer, Flat (#10}
3 L Terminal, €lectrical (for - 14 .526-0196 3 washer, Flat ~ Alunimum
’ R : “all E?ectr1cal Leads) < .15 . 870-0053 2 Nut, Hex .(#10-32)
332-1279 - 8. Spade, #6 L .- 16 150-2218-02 1 Rod ~ Governori .-
..332-0325 . 1 - - Ring, #10 o & .17 150-2200 - .. 2 Joint, Ball i
S 332=1087 » - 1. Ring. "1/2* Lo ©.. 18 -.150-2203 1 .. tever, Actuator - Governor
v 4 813-0103 4 - Screw, Machine = Round Head . -19-800-0012 4 ' Screw. Cap - Hex Head
A o (#10-32 % 3/4 ] e T e T (14420 0k 271/87)
5°870-0131 - 4  Nut, Hex - W/ET {#10 32) 720 -526-0018 4 ‘Washér, Flat {1/4)
T .. “(Not used all Installat!ons) - 21 819-0212 4 Nut, Self=locking - Hex
-1561-0611. -1+ Contro), Governor : _— o - (1/4-20)
‘“600421103 '”‘n2 g Screw Cap -~ Hex! Head S il 22 151-0632 1 Actuator . Govefnér;(?dvuc),
e sele ) ) L b g3 1-BO0-2060 3 Screw, Cap - Hex Haad
8] a$o~201-‘ BT T (MBx 1.25 x 35m)
19l 150~2007" 24 850-2Q .37 washer, Lock (M8}
10 BlS*Ol??-f? - 25 °526-011: 3 ‘Washer, Flat (M8) :
b v vo26 '150 2187 1

:? }Bracket Governor fy
' : ".J_ L

(sm*:;'z x 1 )"

LR N D

S Redlstrlbutlon or publlcatlon of this document
- _' by afly means, is strlctly pr@h\blted L




D

N\

r
&

. cooling System

AR ¥ &ﬁﬂﬁﬂﬁﬂﬂ%
| R

of t’hi_s,do'ctl‘m.ent' .

Redl’stribd-‘[ionpr publication

gt i
[T
a0
Z
a .
[
X
=0
G
2
=
[
£
1%
c
o
g..
=
c.
<U.-
>
&




3" 850-2010

8 1304 3121_
9 130°3124

- 10-.130-3125
11 130-3127

12 130-3126

13 718-1044

14  850-2008

"
¢
\
;
t v
.
] g
Lk
B
4 A
. #
o

800- 208{-,-
- 26-2120
1 Ygo0-2110.

850-20127 "

2

3

A

& 526-3140 -
6

7 821-0009

‘j Screw Cap - Hex Head

- washer Flat={M10}- - o
: Sprdng (MlO}Q

}‘Screw Cap ~'Hex Head. . :

- PART |
nsscnwrmu

(M10 x1.5%« }6mm)

Washer, Lock

{M12 x 1.78 x.20mm}
washer, ¥lat (M12) .

ScreW' -Self-lockiing - Hex
(1/4-20 x 3/8") , =

.Plate, Bottom

Guard, Belt (Rrght Side}
Guard, Belt (Left Side)
Guard, Belt - Alternmator
Guard, Belt - Alternator
Screw, Cap - Hex Head
{M8 x 1.25 x 60mm}

Washer Lotk - Spr1ng (MB)

s

Washer, .Lock - Sprrng (M12}

& REF

”féddjiﬁdisystém‘
(Radiator)

L i % .
CPART L QTY oy PART
CoNDLT ;-USED‘i. DESCRIPTION
5--130=3117 . - 1. Fan Radiator =~ s
‘130-3114 .~ ~1. . Spacer, Fan - .
- 503~0354 4 Clamp, Hose "% N
. 503-1379-02° .1 = Hose, Radiator L
T 503-1379-03° 1 Hose, Rad1ator L
130-3147 . 1 Tube, Qutilet ~ Rad1ator
503-0365 .. 4 Clamp, Hose
-5031391-01 2 . Hose, Radiator
130-3149 1 Tube, Inlet - Rad1ator
502~ Olﬁah 1 Plug. Hex Head (1/4 NPT}
504-000575 1. Cock, Drain '
502- 1033@ 2 Adapter, Metric To NPT
hﬁﬁx 1 Cap, Radiator
800-0028 4 Screw, Cap - Hex Head
| (6/16-18 x 1")
526-0022 . 4  Washer, Flat (5/16)
" 850-0045 4 " wWasher, Lock — Spring (5/16)
, 862-0015" 4 Nut, Hex (5/16 18] t
“130-3278 1 Radiator
e ’
% 3

Redlstrlbutlon or publlcatlon -of this document
. by any means is strlctly proh\bited

W [



-

- _Chassis .

bi

His document " .

- by any means; is strictly,proﬁﬁlﬁjged. .
- T LT

Redjst.ribution':or"pu:bHcatio“n of

g




‘?;dh!$#;s;;i} ; m¥r

o '.ﬁpART;;;‘f'-:’ TR _
. " DESCRIPTION '’ i - :MOL. NOL i
1 870-0212 ﬂy~umdmw(Ukw) L rTTIE U e00-2126, {
2 4160854 i"' Bracket, Hbunting - 8attery e o NoE

% T ¢ S8
16_'850~2012 ' 5 Washer, Lock (M12)
S 11 800-0092 10 - Screw. Cap = Hex Head
S - o (1/2-13 x 1-1/2%)
850-0060 10 Hasher,.Lack - Spr1ng (172" )

1.
©3 416-0853 . 1 Holddown, Battery ~
3 800~0026';_; "l ,:Screw Cap‘* Hex Hoad

T T (s/16-187x 3/4%) -
.‘“Ns 856-0008 1 - “Washer, Lock - EIT (5/16Y"

.
&uxawo~ozsv- 1 Nut, Lock (5/16-18) 526-0219 10 Washer, Flat (1/2")
7™332-1473 1 Lug, Solderless _ 862-0016 10  Nut, Hex (1/2-13) %@,
8. 860-2111 1 Screw, Cap — 800-0520 3 Screw, Cap - Hex Head T
(M12 x 1.75'x 25am) v . (3/4-10 x 1°)
2 856~ 0013 . 1 Washer, Lock ~-EIT (1/2“) _ 22  A03-2567 1 . Support, Engine
10 800-0092 1 Screw, Cap Héx Head E 23~ 402-0568 1 - Mout, Vibration -
- o {1/2-13 % 1-1/2") ‘ 24 800-0156 4 Screw, p‘~ Hex Head
11 - 862-0016 1 Nut, Hex (1/2 13) ’ - - (3/4~ x 2-1/4")
-12  B850-0060 1 Washer. Lock - Spring’ (1/2”)~ 25 862-0008 4 Nut, Hex (3/4-10)
13 B56-0013 1 ‘Washer Lock - EIT (1/2") 26 850-0079._ 2 + wasgher, lLock -~ Spring (3/47)
14 337-0090 1 Strap. Electr1c31 L . 27 “5?6F0238 2 Washer, Flat (3/4)
28  402-0466- 2 Moynt. Vibration
» s
. J’. ..... ‘!U
. L
L]
ﬁ; :
s . . r
ﬁ y pe “ .
b * : 2 . o o _ o h S 'R?} 1 , “ R SRUR o Redrstrlbutlan or lebIlcatlén of thig document
' b Lo ; ; 4“?' ) o : La L o ?__' o _ by any means, is sirictly proh\b|ted
N ".'&""‘.3_"-' ‘




REF

,@uo._

NO

PART"

120 ‘VAC

DESCRIPTIQ{'[

Héater Engjne Coalanp f:¥

200 VAC -

i

REF . PART."

NO.  NO.

B
n
|

.333-0292-01 1
© 7 333-0292-02
'3 505-0851

B

-‘ VPART r
- DESCRIPTION

:-‘Cab1e ‘Electrical (Inc]udes fﬂf

Thermostat Swvtch)
120 VAC -
240 VAC.

E_A'Bushjng..Reaucérj‘




REF PART " QIY . PART
NO.. NO USED DESCRIPTION
Tl 1 ~;Hodu1e Ovérspeed Switch

{See Separats Page For
Components)
Attaching Parts
Screw, Self-locking - Hex
- Hd {M8'x 1.25 x 16mm)
‘Module, Overspeed Sensor
(See Separate Pagé For
Components) =~ -

821-2045 - 4

;¢¢821r2045-' 0 Qﬁ. Screw, ' Self-locking - Hex -
. - . St Hd(MB.x '1.25 X 16mm)

3 "+ .. 7 1., Module, Permanent Magnet
s . .. Exciter (See Separate’ Page
' .. for Gomponents)
e Attach1ng Parts- |
C249-0298 -4 "Screw, Cap .- Hex Head
. T (M8 x 16mm)
Ca et 249-0218 4 'AWasher Lock- (MS)
- 249:0315 . V4

j Glamp, Reta}n1ng

:Attaching Parts’ ' E

@

"REF  PART QTY PART #
NO. NO.- USED DESCRIPTION
4 Note 1 Generator
' (See Separate Pages for
® Stator and Rotor Components)
Attaching Parts
Generator to Chassis .
800-0156 4 Screw, Cap - Hex Head
C (3/4-10 x 2-1/2")
850~0079 4 Washer, Lock - Spring’ (3/4")
. 526-0238 4 Washer Flat (3/4")
- 862-0016 2 Nut, Hex (1/2-13) o
e Adapter to Flywheel Hous1ng
800~2088- 12 Screw; Cap - Hex Head
: s “(M10 x 1.5 x 35mm)
850-2010 12 Washer, Lock - Spring {M10)
‘ T Drive Disc to Flywheel. :
805-0015 " ‘8.  Bolt - Hex Head (3/Bw16“x
S 3/4", Grade 8)
. "526-0124 - 8 “Washer, Flay {1- 1/?“00 x
R 13/32"1D) o
" Note 1: For replacement Generator please supply the

complete Gen Set nameplate and Generator
nameplate data.
“will be shipped Ffrom closest warechouse or

The Replacement Generator

"' the factory. Thé replacement will not-

 31ﬁciuded PMG Exciter Module,
-jF]ywhee] Housing. . Adapter
.Q‘and Term:nal Box T

Generatorrto*‘
Drive Discs

Redlstrlbutlon or. publlcatlon of this document

byanyrneansLssUKMyyxohmned




o .Stator Section o L Dt

‘ Redi'stributiqn or publicaﬁon of_thi‘s_doculme"ri;f -
t .- 'by'any means, is stfictly prohibited. ;- .



; Benerator :
fStﬁtor Bection

CUREF PART .. QfY . PART
- NOI TNO. L (USED. .- DESCRIPTION

CREFCPART C LoqQry S PART
“NO. NO.T usen = DESCRIPTTON

3:-Ef‘24é;6A01 f';.7?_ -'ﬂc"" - e ,,,13[f2n9 0368 Gr Ve, Inter - Aln P
A LT P Attach1ng Parts S 140 249-0302 Screw, Gap - Hex Head !
TR49-0302 - LA Screw Captive ' S T S MI0u 5 B5mm)

’j_:- !\)

R Regulator, Veltage . 15 249-0202 4 Washer . Lock - Spring iM10)
3950770 L Srandare o« o 16 248-0362 1 Cap, Bearing - OJ*E“‘ .
05-0778 ! 3 Phage {Used with % 17 249-0244, 1 Circlip

' MG Eugines & 3 Phoase L8 rag-0201 .8 Scraw. Cep - bex Heas
. Sersing Module) - o i S MO 35mm\
. -Attaching Parts R 19 249-0202 8 .Washer loci - %‘-~nq ety
269-0398 4 Piliak Tnreaded R 26 243-2317 . 1 Bearing; Ball .
2 249- 0562 Tl Moaute T Prase Sersiog 21 249-0361 i Cap. 3ea~“»g - lnner SN
: : . Attaching Parts = 22 T ¢ Gcrew, Cao - Sex beac
g 269-0398 4 Pillar, Trreadec © 0 249-02097 a ‘M6 « 55mm) Standard Ge»

4 249-0395 1 b . : 249-0291 4 (M6 x TOmm} E«r Stacwx Ger

5  3p0-3209-87 - Module, Freguency Detection - 23 249-02:2 it washer, Lock - Sprivg [we
T Attaching Parts . 24 Statar, Exciter” -

249-07295 "4 . Screw, Cap - Hex Head : 249-0334 1 Standard Gererator
: ‘ T ME % 38 - 249-9366 ! Extended Stack Gererimnor !
©249-0288 L ‘Washer. °1ast1c {M5 ) . 25 249-0354 : Bracket, End-Standare Gen i
249-0287 4 Ny, rex - Nylon (M5 - 26 249-0355, ! Bracker  End-fxrended Stace Gen

6 NES l -id : 277 NES . S-aror, {enerator (Ingiudes

T NFS 2 Parelr Sidue Terming’ Sruds anc invs)

g NFS S Sane’, Sront ” Attaching Parts Stator to

9 NTS ] Pane’, Rear ' Adapter

00 249~ Oﬂ78 B Resistor lV0|+age Code - 2490702 8 Screw Dan — Hex =ead
' B Only) S ane _
11 9-0289 3 Flock, Terminal - BUX 249-0202 & -~ Wasrer. .ou oo S0t MG N
12 249-0424 i .Base Termira® - AJX <28 249-0402 0 a4 Link,. Termira
NFS - Not Co- Sate
: .,
/// "y *
K
S
x
".;‘u
A
x\ I
A -
s‘_ "
W
2 i .
B M ” S ﬂ

RE Redistribution. or publication of thiérdocﬁrrﬁén
.- . .- ‘by.any means, is-sttictly prohibited:-




. . ‘eenerator ../ .
v .7 Rotor-Section . /o

- A ! P . o - NEIREE . 15 ‘-,'.fj- . ' 3 i V.R.e,d-iétri‘.but'i(_)n‘-or publipation'dfthisao:CLtm:énf_".‘
‘S sration . RN T R R L _- - by any means, is'strictly prehibited: =" ¢ ",




1 249-0341
';1"52249 0294f;§»

249-0307
249-0308
249-0370

- 249-0280 )

249-0402 - -
249-0327
249-0364
NFS

~Sond W

" _‘ - :.--QTY

2
8
8-
8
a
1
3
i |
1

-

Screen A1r‘m Adapter.'
_Attaching Parts ,
%Screw. Cap - Hex Head

(M5 x 12mm) &
Washer, Lock---Spr1ng (MS)
‘Washer, Flat (MS)

-Adapter, Generator

Screw, Cap - Hex Head
(M16 x 75mm). 7

Plate, Preasure

- Disc, Drive

Spacer

Rotor, Generator (Includes

" Exciter, Key, and Rectifier

Assemblies)“
L2

*

‘ngerutor

8 .249-0336

10
11

12
13

14

NFS - Npt"For'%ale

" .'Ba 249~0367
2490271
249-0340

249°0281
249-0341

249-0782
249-0283

*249-0294

. ‘fEny.fi‘iw
. =. :... UsEDl:

- Y r]

SRt ]
DESCRIPTIOH Lo

1 Réior, Exc1tar {Doss Not °

~Include-Rectifier Assy)
Standard Geénerator

" Rotor, Exctier (Does Not o

Include Rectifier Assy)
Extended Stack Generators
Key
Rectifier Assy. Forward .
{Includes Item 11 Diodes) -
Set, forward Polarity Diode
Rectifier Assy. Reverse
 {Includes Item 13 Diodes)
Set, Reverse PolaritytD1ode
Varister
Attaching Parta
« Screw, Cap - Hex Head
’ *(MS x 12mm)

&

Redlstrlbutlon or publlca&lon of this: documenf ‘
= by any means is strlctly proh\blted




oMo

35862—0001;ﬁ:f['2
'853-0013 . ", 1
. 150-0723 1
87070250 1 Nt Insu1ared e
160-2206 1
© 821-D005 . 5. 8

\Nut,
'»Poanr Overspeed.

f}v' Plate, Mounting’

(#10-32 X. 1/2“)

DESGRIPTION.

!

i

N
T

/

ﬁHei (1/4~ 20)'::”~
‘Washer . Lock ~ EIT (1/4" -

" .

Screw. Self-locking. ~,Hex

“REF -

PART
NO.

51749136
150-2207

718-1058
856~ 9010-‘
. 150-0956

- 370-4032

a waghgrh'Lock*— EIY (3/8”)'

: - PART
UESCRIPTION

= 7%‘@?7 -

Cover, Overspeed Sw1rch
Screw,- ‘Cagf * Hex' Head
“(M10 x 1.5 x 45

[T

“Switch, Overspeed .

. Spacer, Sleeve | i -




REF ~ PART
" NO. "'NO.
862-0001
853-0013
150-0723
870-0250
. 160~2206

338-2189-02
868-0011

S

‘8210005 .

332~ 1445""

QY
USED

B e R

nQF{m

PART o ‘ REF
¢ DESCRIPTION o HO,
" Nut, Hex-{1/4-20) - : g
" Washer,~Lock - EIT (1/4") .10
" Point, Overspeed - 11
‘v Nut, Insulated SR &2
Plate, Mounting . o o
" Screw, Self- }ocklng = Hex Kla
o (#lo-32 X 1/2") 1A
- Tie, Cahle = - T e 15
" - Harness, Wiring ’ 16

PART

. ND,
| 854-0031

150-1406

. 150-2207,

718-1058

856-0010
1500956

U 570-4031
-1150-2204

Nut, Jam — Hex (3/a- 16) : 17 370-4032

¢
1

,_QTY B
USED" g

"
i

Washer,

PART

TDESCRIPTION)

Lock = IT (3/4")

Sensor, Spead
Cover, Overspaed Switch

Screw
{M10

" Washer,

Switeh,

Spacer :
~ _Wheel - Speed Sensar
- Spacer’,

Redlstrlbutlon or publlcatlon of thls document
By, any means; is strlctly proh\blted R =

Cap - Hex Head -

1.5 » 45mm)
Lock. - EIT (3/8")
“fverspeed.
Slleeve

Sfleave




"REF  PART
NO.  NO.

1 249-0422

- 249-0294

© 249-0307 '
2 249~-0423 . .

QTY" . PART
USED °  DESCRIPTION

Cover
Screw, Cap - Hex Head

1
3 ,

| (M5 x 12mm) .
3 . ‘Washer, Lock {MS)
3 Pillar, Threaded

- Generator

REF .PART
RO, NO.

§

3 249-0426
249-0399
2490202

5 249-0313

ks

.

. Permanent Magnet Exciter. .

. QTY
USED

1
1
1
1
1

1
= PART
DESCRIPTION
Stator, Exciter with ¥rame
Rotor, Exciter
Bolt
Washer, Lock (M10)
Pin, Dowel

Rédi$tribution'd_r ‘publ:icati.én of this document.”
. by any means, is strictly prohibited.’ . o

T T A



o

REF
NO.

R T AT R Y

m‘ .

PART
NO.

870-0183

301-1886
860~0006
B54-0006

812-0070

309-0128

. Boo-0034 -

. 526-0113 ..

>
1

R

R pareny

stsmsbEaREzEIVER

QTY .

USED -

BRI e i

*
[l
Y,
sz

‘Contro]l

~ PART
DESCRIPTION

Nug, Se]f lock1ng = Hex
(#6-32) -
Cover
‘Nut, Hex (#6-32)
- Washer, Lock - 1T (#6)

Screw, Machlne - Round Head
o (#6-32 % 1-1/4*) -
Thermostat, Adjustable

.. Screw, Cap — Hex Head.

. {5/16-18 x 2-1/4") o
Washer, Flat (5/16") . .=

‘Heater' =

. REF__ PART QrY
NO. NO. USED
9
7 333-0151 1
© 333-0378 1
10 130-1107 2
11 870-0257 2
12 335-0161 1
13 338-2121 1
14 357-0013 ]
15  98-3232 1

- Spacer

PART
DESCRIPTION

y

Heater, Electrical
120VAC

240VAC

Nut. Self-locking - Hex
(5/16-18)

Cable, Electrical (IZOVAC
Application)

Harness -Wiring with |
Diode, less plug
_{240vAC App11catlon)

Daodc '

Pecal, Warning -~ Shork Hazard
{Not Iilus:raled)

?.-

Redlstributlon Oor: publlcatlon of this document
byanyrﬂeansISSWKmy[Nombned i




-»

Redistribition orypublication :L:‘J%:t-l"llis‘do"@[ilh’lzefﬂ‘t‘ ' o

_ by any.:m‘eléhs. s strictly prolh‘\,bi_téd_;”




B -l - :l o R N B - L
' \ | 7 Generator Set Control. |
: o s Lt -
Ty i

R AT QY. S PART e REFTART QY - PART

CUNDL “NO, USED ,»?“‘ DESCRIPTION j R N0, NDL T USED L DESGRIPTIO& - ok ’
"1 7 821-Q005: |- EIHK Screw. Self-locang - Hex .10 NFS.. o ] - Control, Generator %See Sep—
Y A (#10"32 * 1/2") T . . . arate Page for Components)
© 2 "NFS . 3| Panel, Box - ontro] ‘_Hﬂ 011, 332-0941 . -6 . Tie, Cable
-3 812-0156.. ‘4" Screw, Machine - Round Head 7 12 o o Transformer,” Current - Recon-
- N oo (1/4-20 x/l/?“) - R " nectible .
4 B50-0040 4 | Washer, ]OCk - Spring { 1/4") 302-1784-02 3 - BOkW Voitage Code H
5 NFS - 1 Transformer Assy, Potential . ©.302-1794-03 3 65 & B0kW Voltage Code L.,
' ”\ (See Beparate Page for - o - 65 & B0kW Voltage Code Z,
o , \ Components) - ' o . 100kW Voltage Code H.
6 . BOO-0051° 4 Seréw, Cap - Hex Head .7 302~1794-04 3 B85 & 100kW Voltahe Code L,
: , | (8/16-18 x 1/2°) - . S . 85 & 100kW Voltage Code Z.
7 850-0045 4 - |Washer, Lock - Spring (5/18") 13 © 508-0051 1 Grommet o
8 NFS ' 1 Contro] Set {See Item 9 & < 14 B21-0018 6 Screw, Seif-locking ~ Hex ~ . .-
‘ ' - 10 for Components) = . ’ - : , Head (1/4-20 x 5/8")
9- NFS 1 Contro? Engine (See Separate 15 B870-0212. 6  Nut, Self- Tocking - Hex
= ‘ : \ Page for Components) . ; : ' - (1/4 20)
. 1 . : 416 . NFS 1 - Hous1ng, Control :
e ‘ [ . . 17 NFS 1 Adapter, Hausing to Terminal
: : » ' , ‘Box : ‘
L ﬂ : A " " NFS-- Not For Sale
. . . . ) o . ) Y i i N £
H " - '\“; "?;
; dos Y ¢
o - "-' . *
: ‘o I
—_— - ‘
\ o
4 ‘ ‘ . _‘-'. B J,' 4 )
| el
| S
# | -
|
. M \‘ ) ‘b ~
: v /
| . . e -
\ - ]
'Redlstrlbutlon or publlcatlon of thls document W
o ',.'by:any means is Strlctly proh\blted SR




' _Engine ‘Contro}

H pe - = c o - . o T
. oy . Sl T
. - \ LR S [
\\\ % . . P T A :
) . HY . a : .
: . : \ Ky . IR E )
. X . . A ) Pl
- Y L) L L RN
- - - % g . . o .
: : . R R N DRI i
. D (i S .
e
".._
\\‘

IO
S

R

vVl wn

. . . Redistribution or pubtication of this:document. .
" -.byrany:means,’is strictly prohibitegl” - .

. :,.1«5 e



'QTY ; PART QTY PARf'ai-:‘;f'«"';Q}5g 
\ DESCRIPTION S

= USED .‘eci” _ USED 'Hq DESCRIPTION
' }2 ﬁcrew Machlne - Round Hea& %mll 322 0369 02 1z . Lamp Incandescent - 1/3 Watt
L “With LT Lock Washer .  _.'_7' 28 VOC -
e AL SRR L (#6-327% 1/2%) S .18 .323-1310 1~ Housing, .13 Pin (Ja)
2. 300-2899 él‘-- Board Timé DeJay,” = ’ L 1e323-1302 - 13 Contact, Pin -
ST . e Start/Stop = 24 VDG~ (AIS} - 19 3z22-0017 1 . -Lamp, Incandescent - 28 VDC v
(¥, 7 o7 Board, Magnetic-Sensor, . - : e « (0$11) :
o TR o 7 Btart D1sconnect/9ver Speed g5 20 - 322-0361 1 ° "Holder, Lamp
oL, © ¢, Sensor (Al8) 21 s517-0131 1 . . Plug, Button
300-2903 1 Standard e 7. w22 303-0280 ‘1 | ‘Potentiometer (R11) K
. 300-27904 1 Precision ' ' 23 308-0785 1 -Switch, #=Push (S11)
4. 3002906 1 Board, Over-Under Vo]tage : 24 308-0784 1 »Switch, Push (512)
IR : Sensor - 24 VDC (Al7) s 26  301-6257 1 - Cover
~ 5 *300-2856 1 Board, Relay - 24 VDC (A13) 27 1930250 3 ° Resistor, Gauge (R12)
6;: 300-2863 1 Board,. Relay - 24 VOC {Al4) 28 19340352 1 Gauge, Pressure — 0il (M11)
AR ' Board, EnginerMonitor (All) 29 193-0351 1 Gauge, Temperature - Water
‘ " -{Encludes Fuses and - R o ‘ C{M12) -
. Connectors) . . _ 30 302-17%0 " 1 , Ammeter. (M13) |
300-2808 1 24 VDC, 2 Light. . 31 302-0885 . 1 - Meter, Totalizlng - T)me
300-2812 1 24 VDC, 12 Light o L - (M14)
8 321-0270 2 Fuse, Cartridge - 20 Amp 815-0385 - 2 Screw, Machine ~ Round Head
- ' (F1; F2) . S {#6-31 = 1/2")
g 321-0231 - 1 Fuse, Cartridge - 15 Amp' . - 870-0183 5 2 - Nut, Hex with FT Lockwasher
o _ (F3) - ‘ o Y (#6-32) .
10, 321-0094 2 Fuse, Cartridge - 5 Amp  ~ = 32 193-0330 1 Gauge, Temperature - 03]
_ \\ . - (F4, F5) ) . R {M15)
11 '823-1305 1 Connector, 8 Pin (P1} 33-,302-1715 % 1. Tachometer. (M16)
12 323-1303 1 Connector, 6 Pin (P2) 517-0221 1 Plug, Button
13 323-1309 1 . Connector, 13 Pin (P3) 322-0052 1 Clamp, Loop
14 323-1307 "1 Connector, 12 Pin (P4) - igds | 870-0131 1 Nut, Hex with ET Lockwasher
15 NFS 1 Brackat, Mounting . ' . C(#lo0-32 x 1/2")
821-0004 4 Screw, Self-locking - Hex Hd 36 ' NFS o Door, Control
' (#10-32 x 5/16") Con 37 338-1817 7 1 Haﬁhess Wiring. - DC Meter
16 Module. Indicater - Fault .. ’ - {Includes Connector & Pins)
{Includes Replaceable Lamps, = 38 . 323-1308 1 »Hous1ng 12 Pin (Jd)
Harness with Connector . 323-1302 . 12 - ° " Contact, Pin
. Housing & Contact P1n5) A12} 39 338-2171 1 Harness, Wiring = Control to
o 322-0358-02 1 T 24 VDG, 2 Light S Engine (Incﬁudes Connectors
322-0360-02 1 24 vDC, 12 Light b S and Pins)
815-0385 2 Screw, Machine - Round Head 40 323-1304 1 Housing. 6 Pin
) L (#6-32 x 1/2") © 323-1200 8 Contact, Pin
870-0183 2 Nut, Self-locking — Hex 41 323-1308 i Housing, B Pin
5 (#6-32) 323-1200 8 . Contact, Pin
. ’ 5 E P . ' o
2 NFS - Not For Sale
G
o r ' ’- :&:; : ! "‘
3 a
" .
B o
, . %

:. AL Redlstnbutlon or. publlcatl@n ‘of this- document
. byanyrneans|ssﬂﬁxw;wombmed




or pubhqaﬁojn-@f"t,hqst,-do‘ men




'“Ré#

. NO.. : “NO.

with. Meters‘“.

338 T818 R . ‘Contro} _

B ‘ {Inc lydes Terminati BTock)
§38 1Bo3 1 ,Contraﬁ_w1thout Meters ..
812 DDGo o2 Scriew,. ‘Machine - Round Head

. e #6532 % 5/8") ’
3 -332:Oﬁﬂlﬁ ¥ o Block, Terminal {T81)
LA 332-2723 1 :Str1p, ‘Magker 4
-5, 322—0363 1. - Light, Indicator - Dugl
. K {0521, DS22)
”6 517~ 0131 « 1, . Plug, Button B
“ . Voltmetep:; (M21) /=
"302- 1148 1 - ~Dual Scale 0~ 300/0 GOOV
- . .302-1753 1 S1ng?e‘Scal¢ 0-150V
8- 303-0032 i Knob : :

9 S © . Ammeter i(M22) .

' P o X Stng}e Scale Voltage Gode
302-1691 . . 1 BOkW, " 0 100 Amp '
302-1805-02 1 lOOkW 0-150 Amp ,

. ’ Dual Scale Volt, Codes L & Z

: 302-1684 1 65 ﬁ BOkW, 0-150/0-300 Amp

X 302-1685 1 85 & 100kW, 0-200/0-400 Amp
v 10 302-1720 1 Meter, Frequency [(M23)
L1l ' : 1 Wattmeter (M24) (See ,
- __“,,_,QﬁSeparate nage feor Components}
12 °NFS ‘ 14 Cover, ;Meter Hole
815- 0385 2 Scrqw Mach1ne_h Round Head,
' Black (#6-32 x 1/2") =
870—0183' 2 Nut, Hex with ET Lockwasher _
: ‘ - (#6-32) - - '
13 332*0032 1 Clamp, Loop
U BT0~0131. 1 ‘Nut, Self-locking - Hex with

ET Lock Washer (#10-32)

R

' 14 EQBAQZﬁA
15 - 303- 0261,'

16  406-0334
. 17 406~0333

¥ 1g@ NES .
82100004
19.-307-1987

20 307-1056
21" 323-0804.

815-0544

22 NFS',

812+0065

23 33250751

312-0066

24 332-0853°

25 NFS

26 406-0332

27 871-0015

28 £53-0013

29 337-0049
800-0024

856-0008
30 508-0051

31 _402-0527_

- BOO-0051
B&0-0045

32 NFS

NFS - Not For 57]8

e

funry

A%

[ N T

f=9

\

b—i

]

" Block,

e,

PR
DESCRIPTION

_;”Swztch Rotary (%21)
.h”RNeostat (R21) .7, .
.~ Clip, Fastener

. Stud, Fastener - -

Door, Control
: Screw Self-locking - Hex
(#10-32 x 5/16") -

Clip. Relay

' wReIay, 24 VDC (K?l)
Socket, Relay
Screw, Machine - Round Head E
with IT Lock Washer ' S
(#6-32 x 2"y - - s '

“Terminal Board Asembly
Screw; Machine - Round Head
(#6-32 x 5/8") .
Terminal =
Screw, Machine - Round Head
{#6-32 x 3/4") ’

' Strip, Marker

Plate

Receptacle. Fastener

Nut, Hex {1/4-20}

Washer, Lock - ET (1/4")

Strap, Electrical (Ground)

Screw, Cap — Hex Head
{5/16~18 = 1/2")

Washer, tock - EIT {5/16")

Grommet IS

AMount'“V1brat1on
Screw Cap - Hex Head
(5/16-18 x 1/2")
Washer, Lotk - Spring .
{(5/16") .
Box, Control




2 :".J

‘H_JZ

B

B8

#
i

[ 2

B

<

r
L)

=)
. o,

o

o e L S e e e L T e i = ST
E - . e N O p

T
o o s s s —

PART. . ReF. _PART CPART.
DESCRIPTION

‘nescnxprxou .. JNO. T NO

'ck:?'t
TToad
. ‘;,__o.__

e 'REF'f'PART“'“ ‘
. No. MO

Bracket Mount1ng

',?-531'v821 0017f:‘ f]'chrew Cap ~ Hex Head ..~ .. .8 ~301 6987
e - e (516180 1720Y . T ... 9 33841936 Harness, Wiring .'
- ‘Washer, Lock (5/16) s -0 10 302-1722 Wattmeter (Less D1a1)
.7 Nut, - Hex (5/16- 18) oo oo o bial, Wattmeter
-0 Nut, Hex (#8-32). oo T 3027172104 . DTDA,DXDA
. “Washer, Lock'“ ET (#B} Ch 5 302-1721- 05 - DTOB,OXDE .
: Tranqducer WAt SR 2 12 8&3 1q2 ‘ . . Screw, Maqh1ne
| hi - P §#10‘32 % 3/8"]7
P y } o

o

29_850 0045_f Y
S. 3 862-0014 .
4 .B60-0008 |

g

§

1

©5 886-0002 |
6. 302-1833

401*;?]ff‘

'J"Eo»a;a




3 ,f\_

-

Potential

¢

e

— REF. . PART .~ QWY . .. PART L REF  PART QrY _PART .
NO. NG, . _Ug D DESCRIPTION - ° NO.  NO. . USED DESCRIPTION
. Washer, Lock - Spring (#8)
"Block, Terminal (10 Place)
Strip, Marker o -
Briacket, Mounting

850-0025
332-2562
332~-2563
NFS - -

1 812-0079 ~ /6 , Screw, Machine - Round

- L - Head (#8-32-x 1/2") . - :
- 850-0025. 6 . Washer, Lock - .Spring (#8)

. 315-0642 . '3 Transformer, Potential
812-0077 - .2 Screw, Machine = Round . o
© 7 77 Head (#8-32 x 3/8"). . - %,

QO -~ Ln
= R

& Wk

oy
5

PR lyz ~ NF$ - Not For Sale

v

i ; -éﬁﬁg:iif. fé f;“?ﬁii-  _f _f.. . IN _1 j‘__ .'._,__g ',;f

* + Redistribution-or publication ‘of this documeit

-+ i by any-meansis strictly prohibited. * . :




o - Numerical. Index T
age Part No..... .Page ;" Part No.'  'Page: | ' Part No Page
L 98-3232 21 - 151-0632 . T 249-0367 . 17 - 305-0779 15
f102-11470 .3 154-2283. - 4 . ' 249-0368 15 307-1066 27
102‘1237_r 3 - 155-2062-03 . 4 249-0370- . 17 307-1987 27
| ©115-0025 .3 - 155-2175 . 4 | - 249-0395 ° 15 308-0284 27 .
_____T3U_TTUT’ gy . A55-2263 4 .249-0398 - 15 308-0784: 2%//////
CT130-3114 7 9 187-0146——.. 3 249-0399 . 20 308-0785 25
130-3117 9 193-0244 3 249-0401 16 309-0128 27
130-3121 g 193-0250 25 249-0402 17 309-0169 .~ 3
130-3124 .9 193-0330 25 249-0404 15 309-02 3
. - 130-3125% 9 193-0351 25 249-0422 20 309-0272 3
“. . 130-3126 9 193-0352 25 249-0423 20 gpgfg§53 3
130-3127 9 193-0353 3 249-0424 15 »~309-0554 3
130-3278 9 193-0375 3 v 249-0426 20 7 315%0642 29
140-0078 5 249-0201 15 249-0427 20 319-0030 28
140-1260 5 249-0202 15 249-0428 5 321-0094 25
- 140-1260 6 249-0202 20 249:0444 \5 321-0231 28
140-1435 6 249-0212 15 249-0564 15 . 321-0270 25
140-1548 - 5 249-0218 13 300-28 26 322500t ~--25
. . “140-1548 6 249-0271 17 - 300- 25 322-0052 26
140-1599 6 249-0281 17 3 25 322-0358-02 25
140-2147 5 1249-0282 17 AZ00-2863 25 322-0360-02 25
140-2148 5 249-0283 17 300-2899 25 322-0361 25
140-2148 6 249-0287 15 300-2903 25 322-0363 27
140-2149 6 249-0288 15 300-2904 25 322-0369-02 25
140-2150 6 249-0289 300-29086 25 323-0804 27
— 140-2182 6 249-0290 17 300-3209-02 15 323-120 25
140-2153 5 249-0291 15 '307-1886 21 T 323-1302 25
140-2153 6 249-029 17 301-6257 25 323-1303 25
140-2154 5 249-0 20 301-6987 . 28 323-1304 25
140-2154 6 249-9295 15 302-0885 25 323-1305 25
140-2157 5 24920297 16 302-1148 27 323-1306 25
140-2166 5 249-0298 13 302-1684 27 323-1307 25
145-0596 3 249-0302 15 302-1684 217 323-1308 . 25"
150-0723 18 249-0304 15 302-1691 27 ... . 323-1309 7 25
150-0723 19~ 249~0307 17 1302-1715" 25 323-1310 25
150-0956 18 249-0307 20 302-1720 27 332-0052 27
150-0956 19 249-0308 17 (302—1721—04 28 332-0325 7
150-1406 19 249-0312 15 1302-1721-05. 28 332-0607 27
150-2007 T - 249- 0313 20 1 302-1722 28 332-0751 217
150-2187 7 249-031 13 jaoz 1753 27 332-0853 27
. 160-2200 - 7 249~ 0327 17 /302-1790 25 332-0941 3
. 150-2201 - .- T, 249-0334 15 . 302-1794-02 23 . 332-0941 .1 23
. 150-2203 T 1249-0336 V170 302-1794-03. 23 332-1087 7T
150-2204 19 ' 249-0340 ”' 17 302-1794-04 23 332-1279 7
> - 150-2206 18 249-0347 . 17 302-1805-02 277 332-1445 7
«.  150-2206 - 19 - 249-0354 . . 15 302-1833-01 28 332-1445 19
© Utsow2207 0 18 -———?ag @361 16 ... 303-0032° 27 332-1445 27
© 15072207 ‘19 . 249~ aasz‘ﬂ ?;153 0 303-0261. - 27 . 332-1473 11
1602218~ @2 ?L¢£-*,~ 49036/ AT o 30350280 25 0% . -332-2662 .29
j‘151 0611 R 30550778, 15 332{2563 C29.
A

B Redlstrlbutlon or pubhcatron of this’ d-oc et
’ y any means lS ﬁnctly prohlblted ST :




L ~ Numerical Index : | o
'age’” | - ,Part No. Page ' Part'No. . Page
27 503-139%- 01 ~ 800-0520 ° 11 '850~0045 . 28
3 BO3-1460- 800-2060 3 . 850-~0050 - 3
333-0151... . 21 ' . 503-1467 . '800-2060 . T% 850~0060 - 11
333-0291-01 12" 503-1542 800-2084 |9 . 850-0079 11
333-0291-02 12 . 503-1543 | '800-2088 13 850-0079 13
333-0292-01 12 .504-0003 - 800-2110 3 850-2008 3.
333-0292-02 12 ~504-0011 800-2110 5 850-2008 7
333-6378 231 505-0026 800-2110 .6 850-2008 9
335-0161 21 ' 505-0059 800-2110 - 7 850-2010 - 9
337-0049 27 505-0098 800-2110 9 850-2010 13
337-0090 11 505-0104 80Q-2111 11 850~2012 3
338-1817 26 505-0185 800-2112 3 - 850-2012 5
338-1818 21 505-0248 800-2120 11 850-2012 3
338-1853 27 505-0851 805-0015 13 850-2012 7
'338-1936 28 505-1373 . . 812-0065 27 850-2012 9
338-2121 21  508-0051 812-0065 - ~ 27 850-2012 . 11
338-2171 25 508-0051 © 812-0066 27 853-0013 18
- —338-2189-02 19 517-0131 812-0070 21 853-0013 19
357-0013 27 517-0131 - 812-0075 3 853-0013 27
370-4031 19 517-0136. 812-0077 29 854-0006 21
370-4032 18 517-0221 812-0079 29 854~0037 19
370-4032 19 - 526-0008 ° 812-0156 ' 23 856-0002 28
402-0354 . 28 526-0008 813-0102 28 856-0008 1
402-0466. 11 526-0018 813-0103 7 856-0008 21
402-0527 217 526-0022 815-0115 5 '856-0010 18
402-0568 ty 526-0113 815-0115 6 856-0010 19
403-2567 - 11 - 526-0115 ., » 815-0172 7 856-0013 3
406-0332 217 526-Q124 13 %  815-0385 25 856-0013 ., 11
406-0333 217 526-0196 i 815-0385 27 860-0006" 21
406-0334 .27 526-0219 11 815-0644 25 860-0008 3
416-0444 3 526-0238 11 815-0544 27 860-0008 28
416-0446 3 526-0238 13 821-0004 - 25 862-0001 18
416-0853 11 526-03217 7 821-0004 27 862-0001 19
416-0854 11 526-2120 9 > 821- ﬁﬂﬂﬁ““‘%B‘zi* © 862-0008. 11
416-0893 3 526-2140 9 '821-0005 19 “w%. 862-0014 28
501-0441" 3 718-1044 9 821-Q005 23 | 862-0015 9
501-0502 - 3 718-1058 - 18 821-0009 9 i 862-0016 11
502-0153 .9 - 7T18-10588 . 19 T 821-0017«. ¢ 28 " 862-0016 13
502-1033 9 . 750-1010 . . 5 821-0018 .23 "868-0002 5
503-0098 3 760-1010 - 6 - 821-0033 - 5  863-0002 6
503-0197 .3 . 800-0012 - T  821-0033 B . 8680011 19
503-0354 9 - . 800-0024 727 821-2045 13 - 870-0053 7
' 503-0365 - .9 - . .-800-0026.. .11 . . 850-0025 = .3 870-0131 7
503-0685 3 . '800-0028 . 9 .-850-0025 29 870-0131 25
- 503-0868 5 800-0034 - 21  850-0030. 3 870-013" 21
503-0868 B 800-0051 .~ 23 850-0040 3~ 870-0183 21
. 503-0998 - 5 800-0057 . 27 . 850-0040 . 23  870-0183 . .25
5030999 .5 T gE=p0g2 11 o i 85040045 9 870-0183 2
50321379~ Dz,,_?-‘f= . el 850-0045 @ 23, . 8T0=0212 -~ %

;l 593_13?9ﬁ03;,§; ﬂ)jf:gsq;oaasjgﬁffzvui°wff+3?qaqz12ffi an

. : Redlstrlbutlon ar pubhcatlon of th\s document
L by. any means |s str\ctly prohlblted

R A




ey -

- Numerical Index .

::ﬁPart No; f??h#ééVE;;ga" " Page  Part No.  Page

,usvo 02123'Edk232~“ -.,.J R

870 02807 . 18 . T IR P

L + 870-—-0250. : 19 , . r R . . , 7 ;I'{ o _-_.l. ] A o 'l ) _‘,‘_;“i N

COUBT0-0287 11 e e T e e o |
o BT0-0257 21 | !
.. B70-0437 5
- 870~0437 6

871-0010 - 3
'871-0015 27
871-0028 % 3

: Redlstrlbutlon ar publlcatlor'r of thls document
L by any ‘medns, is strlctiy prothJted




